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Racking tests were performed on a bearing wall of a log structure in a manner
conforming to JIS The construction of the bearing wall can be described
as a structure where cupped round logs are stacked the corner joint is designed
to form a saddle notch and the bolts piercing the logs are tightened
The results of the tests are summarized as follows
1. The resistnace of the log wall against racking has a linear relationship
with the length of the wall
2. The strength of the tightening bolts and the size of the metal washers
are major construction conditions that can exert influence on the racking
resistance of the wall
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